Report /報告

Pic 1. Samples before boiling /圖1.煮沸前的樣品 Covered with phenol-formaldehyde resin on the left, without on the right 左側為酚醛樹脂覆蓋,右側未覆蓋







Pic 2. Samples after boiling (8 hours at 100 degrees)

圖2.煮沸後的樣品(100度下8小時)

Pic. 3

Samples after stretching. To show that after boiling they have a high bonding strength

圖片 3

拉伸後的樣品。證明煮沸後它們具有很高的粘結強度



Test description /測試說明



Test results:

- Plywood covered with phenol 18mm 2,2 MPa
- Plywood covered with phenol 24mm 1,97MPa
- Plywood exterior 18mm 2,02MPa
- Plywood exterior 24mm 2,04MPa

*standard value not less than 1,0 MPa

試驗結果:

-覆有苯酚的膠合板18mm-2,2 MPa

-覆有苯酚的膠合板24mm-1,97MPa

-膠合板外部18mm-2,02MPa

-膠合板外層24mm-2,04MPa

*標準值不小於1,0 MPa